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THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED AND |DENTIF/L5‘,13\§,B\\?‘THE CLIENT AS

{
Product Name: Nanocomposite Material oh
tem No./Lot, No.: IM-TTAO1 (%7
Application : JM Material Technology Inc 4 ), (@&
Sample Received: 2014/02/10 ; — | % j )/
Testing Date: 2014/02/13 l QRL =
Test Method JIS 72801 A S
Test Result:
V/ 72
TEST BACTERIA : Pseudqmonsa/gerugmosa ATCC 9027
Test Group CFU/cm? 2 NJ LOG Antibacterial activity (R)
A 24108 ) 4.38
B Oxmf‘*f - 6.30 2.96
c 2xfo“‘ff’ ) 3.34
Jr_ . ™ . \\\.
4 ~ A, S
NOTE: Sl
A ™ {\; -

1. A : Untreated test piece at "0" hr, bacteria counts should be at 6.2*10° to 2.5*10* CFU/cm?
2. B : Untreated test piece at “24” hrs

3. C : Antibacterial test piece at “24" hrs

4. Antibacterial activity (R)= EJO@{ /C) J R shall be > 2 for Antlbactenal effectiveness.

5. If “Untreated test piece™can tﬁe\ pared, “Blank” may be used.

6. The report is in vain if it ispar -réproduced or used.
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